22 EXCHANGING PARTS

[ 43

(1) TABLE OF CHANGING GEARS (2)  TABLE SHOWING PARTS USE IN CONNECTION WITH KNIVES
1. Small gear 2. Large gear Knife Work clamp check | Throat plate
A B T
E = =

Set | Stich Part No. Stich Part No.
No. No, No. | Size (mm) Part No. Part No. Part No.

A | s 7220104 345 7220204 v 6.3 722301

B | 62 7220108 300 7220208 L G ) 122302

c | 66 722010¢ 285 722020C o v a2 722303

D 70 7220100 268 7220200 4 9/16" (14, 29) 722304 722410 722510

E | 74 7220108 252 7220208 5 | 58" (588 722305

F | 79 T22010F 238 722020F 6 | 34" (9.05)) 722306

¢ |8 7220106 225 7220206 L N 2 199420

| ss 7220100 212 7220201 R (25.4) | 722308

1| e 7220101 200 7220201 9 | 114" (L7)| 722309 722430

7 | 10 722010] 190 722020] 10 ] 1-3/8"  (34.9) 722310 129410 19959

K | 105 722010K 180 722020K ] -2n @8 722311

L | 10 722010L 170 722020L

Wo| 115 722010M 160 7220200

N | 123 7220108 152 7220208

o | 130 7220100 145 7220200
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1 FRAM & MISCELLANEOUS COVER COMPONENTS
[REF. KO, PART. MO, DESCRIFTION Gy REF. N0, PART. ML DESCRIFTION Qry REF. Ni.  PART. NO. DESCRIPTION Qiy
1 721010 WORK CLAMP BRACKET 1 33 721330 THROAT PLATE, K 1
2 721020  WORK CLAMP ARM (4) 1 34 721340  THROAT PLATE BASE ASM. 1
3 721030  WORK CLAMP ARM SLIDE ROD 1 35 721350  BOBBIN THREAD TRIMMER BLADE AS 1
4 721040  HOOK ASM. 1 36 721360  SCREW 9/64-10 L=3.2 1
5 T21050  HOOK TIMING GAUGE (K) 1 a7 721370 COUNTER KNIFE 1
6 721060  WORK CLAMP CARRIER PITMAN 1 38 721380  SCREW 1/8-44 L=3.4 2
7 721070  HINGE SCREW D=8.73 H=1 1 39 721390  BOBBIN THREAD PULLER 1
8 721080  FEED ADJUSTING SHAFT 1 40 721400  SCREW 9/64-40 L=4.0 2
9 721090  KNIFE 1-1/2" 1 41 721410  BIBBIN THREAD TRIMMER LEVER 1
10 721100  KNIFE 1-3/8" 1 42 721420  WASHER 4. 5X20X1 1
11 721110  WORK CLAMP CHECK, K 1 43 720430 SCREW 9/64-40 1=3.2 1
12 721120  WORK CLAMP CARRIER 1 44 720440  WORK CLAMP CHECK HOLDER ASM. 1
13 721130 WORK CLAMP ARM BRACKET GUIDE 1 45 720450  HINGE SCREW D=7.94 H=2 1
14 721140  WORK CLAMP ARM BEARING BRACKET 1
15 721150  WORK CLAMP ARM BRACKET ASM. 1
16 721160  SCREW 15/64-28 L=14 1
17 721170 LENGTH REGULATING SHAFT GUIDE 1
18 721180  LENGTH REGULATING ARM ASM. 1
19 721190  SPUR GEAR (74) 1
20 721200  SPUR GEAR 252 1
21 721210  THREAD TENSION NO. 3 ASM. K 1
22 721220  SCREW 9/64-40 L=5.5 1
23 721230 TENSION POST SOCKET 1
24 721240 THREAD TAKE-UP SPRING 1
25 721250  THREAD TENSION DISK 1
26 721260  THREAD TENSION DISK PRESSER 2
27 721270 TENSION SPRING 1
28 721280  TENSION SPRING 1
29 721290  ROTATING STOPPER 1
30 721300 THREAD TENSION NUT 1
31 721310  NEEDLE PLATE ASM. 1
32 721320 SCREW 9/64-40 1=4.8 2
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EXCLUSIVE PARTS FOR CBH-784 N-K

CBH-784-K

[ 41-42

3
3
REF.NO.  PART. M. DESCRIPTION Qty| |REF.NO.  PART. NO. DESCRIPTION Qty| [REF.NO.  PART. NO. DESCRIPTION Aty
1 701010 FACE COVER COMPLETE 1 33 701320 SIDE COVER 1
2 701021 SCREW 11/64"-40 L=17 4 34 701340  SIDE COVER GASKET 1
3 701030 PLATE 1 35 T01350 MACHINE ARM SUPPORT ROD 1
4 701040 GASKET 1 36 T01362 RUBBER CUSHION 1
5 701052 RUBBER PLUG 1 37 701370 PIN 1
6 701060 THREAD TAKE UP OIL GUARD 1 38 701381 SCREW 11/647-40 1=3 1
7 701071 SCREW 9/647-40 1=5 2 39 701390 SIDE COVER 1
8 701080 FRAME SIDE COVER 1 40 701400 SIDE COVER GASKET 1
9 701091 SCREW 11/64"-40 L=16 3 41 701411 BED SCREW STUD 9/327-28 2
10 701100 FRAME SIDE COVER GASKET ] 42 701420 BED SLIDE 1
11 701112 CUSHION 2 43 701432 RUBBER PLUG 2
12 701120 FRAME SIDE COVER 1 4 701442 RUBBER PLUG 1
13 701131 SCREW 11/64"-40 L=10 21 45 701452 RUBBER PLUG 4
14 701140 SIDE COVER 1 46 701460 CAUTION LABEL 1
15 701152 RUBBER FLUG 1
16 701160 SIDE COVER 1
17 701170 GASKET 1
18 701180 TOP COVER 1
19 701192 RUBBER PLUG 2
20 701200 GEAR CASE COVER 1
21 701211 HINGE SCREW D=6.35 H=2.4 1
22 701220 DISC SPRING 1
23 701230 OIL SIGHT WINDOW 1
24 701242 OIL SIGHT WINDOW GASKET 1
25 701251 SCREW 11/647-40 L=18 6
26 701261 PBALL SCREW 3/167-28 1
27 701270 NUT 3/167-28 1
28 701280 HAND STOP LATCH 1
29 701291 SCREW 11/647-40 L=8 2
30 701300 TOP COVER GASKET, REAR 1
31 701470 PLATE 1
32 701322 RUBBER PLUG 1




2 MAIN SHAFT COMPONENTS

34

[REF. KO, PART. MO, DESCRIFTION Gy REF. N0, PART. NO. DESCRIPTION Gy REF. Ni.  PART. NO. DESCRIPTION Qiy
1 720010  LATCH WORK CLAMP CHECK 1 33 720330  TENSION SPRING 1
2 720020  THROAT PLATE (K) 1 34 720340  ROTATING STOPPER 1
3 720030  HOOK ASM. 1 35 720350  THREAD TENSION NUT 1
4 720040  THREAD TEMSION NO. 3 ASM. K 1 36 T20360  HOOK TIMING GAUGE (K) 1
5 720050  SCREW 9/64-40 1=5.5 1 a7 720370  WORK CLAMP CHECK HOLDER ASM. 1
6 T20060 TENSION POST SOCKET 1 38 T20380 WORK CLAMP CHECK (3K) 1
7 720070 THREAD TAKE-UP SPRING 1 39 T20390 WORK CLAMP CHECK (K) 1
8 720080  TENSION POST NO.3 1 40 720400  SPUR GEAR (212) 1
9 T20080 THREAD TENSTON DISK 1 41 720410 SPUR GEAR (88) 1
10 T20100 THREAD TENSION DISK PRESSER 1 42 720420 HOOK ASM. 1
11 720110 TENSION SPRING 1 43 720430 KNIFE 1-1/4" 1
12 720120  ROTATING STOPER 1 44 720440  LENGTH REGULATING SHAFT GUIDE
13 T20130 THREAD TENSION NUT 1 45 720450  THREAD TENSTON NO. 3 ASM. K 1
14 T20140 HOOK TING GAUGE 1 46 720460 SCREW 9/64-40 L=5.5 1
15 720150 WORK CLAMP CHECK 1 47 720470  TENSION POST SOCKET 1
16 720160  WORK CLAMP CHECK 1 48 720480  THREAD TAKE-UP SPRING 1
17 720170 WORK CLAMP CHECK 1 49 720490  TENSION POST NO. 3 1
18 720180 KNIFE 1 1 a0 720500  THREAD TENSION DISK 1
19 720190 LENGHT REGULATING SHAFT GUIDE 1 51 720510  THREAD TENSION DISK PRESSER 1
20 720200 WORK CLAMP CHECK HOLDER ASM. 1 52 720520  TENSION SPRING 1
21 720210 WORK CLAMP CHECK (2K) 1 53 720530 ROTATING STOPPER 1
22 T20220 THROAT PLATE (K) 1 54 720540  THREAD TENSION NUT 1
23 720230 HOOK ASM. 1 as 720550  TENSION RELEASING GEAR NO. 2 1
24 720240 SPUR GEAR (190) 1
25 720250  SPUR GEAR (100) 1
26 T20260 THREAD TENSION NO.3 ASM. K 1
2T 720270  SCREW 11/64-40 L=5.5 1
28 T20280 TENSTON POST SOCKET 1
29 T20280 THREAD TAKE-UP SPRING 1
30 720300  TENSION POST NO. 3 1
3l T20310 THREAD TENSION DISK 1
32 720320  THREAD TENSION DISK PRESSER 1




20 EXCLUSIVE PARTS FOR CBH-781 N-K, CBH-7T82N-K, CBH-783N-K

[ 39-40

(n

CBH-T81IN-K

@

CBH-T82N-K

@)

CBH-783N-K

REF. NO.  PART. NO. DESCRIPTION Qty| [REF.ND.  PART. NO. DESCRIFTION Qty| [REF.NO. PART. NO. DESCRIPTION Quy
1 702010 MAIN SHAFT 1 33 702330 WORM 1
2 702020 SCREW M5 L=5 2 34 702340  SHAFT SPROCKET 1
3 702031 SCREW M6 L=6 10 35 702350 TIMING BELT 1
4 T02040  BALL BEARING 1 36 702361 SCREW M6 L=5 1
5 702050  COUNTER WEIGHT 1 37 702370  GASKET 1
6 702061  SCREW MG L=11 1 38 702381 HINGE SCREW 1
7 702071  SCREW 9/327-28 L=10.5 1 39 702391  SCREW M5 L=14 4
8 702081  SCREW M8 L=12 1 40 702400 RETAINING RING 1
9 T02090  BALL BEARING 1 4] 702410 LOOSE PULLEY 1
10 702100 THREAD TALE UP LEVER 1 42 702420 BALL BERING 1
11 702110 NEEDLE BAR CRANK 1 43 702430 DRIVING PULLEY 1
12 702120  BALL BEARING 2 44 702441  SCREW M6 L=5 1
13 702130 NEEDLE BAR CRANK CONNECTING ROD 1 45 702451  SCREW 1
14 702140 NEEDLE BAR CRANK ROD METAT 1 46 T02460 BAKELITE SEGMENT 1
15 702150  DEARING 1 47 702470  STOP-MOTION CAM PIN SLIDE BLOCK 2
16 702161 LEFT SCREW 9/64"-40 L=6 1 48 702480 STOP CAM PRESSURE SPRING 1
17 702170 BALL BEARING 1 49 702491  STOP-MOTION CAM POSITION PIN 1
18 702180 THREAD TAKE UP CRANK 1 50 702500 STOP-MOTION CAM 1
19 702190  THREAD TAKE UP CRANK SHAFT 1 51 702510  STOP-MOTION CAM PRESSER PLATE 1
20 702200  RETAINING RING 1 52 702521 SCREW 11/64"-40 L=8 3
21 702210  GASKET 1 53 T02530 SCREW M6 L=5 1
22 702220 THRUST COLLAR 1 54 702540  MAIN SHAFT BUSHING 1
23 702231  SCREW M5 L=5 1 55 702551  SCREW 11/64-40 1L=7 1
24 702241 SCREW M6 L=8 1 56  T02560 BRACKET 1
25 702250 HOSE NOZILE 2 57 702571 NUT 1
26 702260 WASHER 2
27 702270  OIL WICK HOLDER 1
28 702280 KNIFE BAR DRIVING CONNECTING ROD 1
29 702292 RUBBER PLLG 1
30 702300  KNIFE BAR DRIVING ECCENTRAIC CAM 1
31 702310 SPRING 1
32 702320  OIL PUMP 1




3 HOOK DRIVING SHAFT COMPONENTS
9 10 12 19
22 23 242025 26 27
[REF. NO.  PART. MO, DESCRIPTION Quy | [REF. N0, PART. NO. DESCRIPTION Quy | [REF.NO.  PART. NO. DESCRIPTION Aty
1 719010  REINFORCING TAPE ATCHMNT ASM. 1 33 719330 KNIFE GUARD 1
2 719020  APE ATTACHMENT SUFPORT PLATE 1 34 719340 THROAT PLATE 1
3 719031 SCREW 9/64-40 1L=8 1 35 719350  KNIFE 1
4 719040  ADJUSTING FELT 2 36 719360  KNIFE 1
5 719050  REINFORCING TAPE ATTACHMENT AS 1 37 719370 HOOK OIL SHIELD ASM. 1
6 TI9060  NUT 5/16-24 1 38 719380  HOOK OIL SHIELD 1
7 T19070  TAPE GUIDE PLATE ASM. 1 39 719390  HOOK OIL SHIELD SPRING 1
8 TI19081  SCREW 11/64-40 L=6.5 1 40 719400  SPRING SET PLATE 1
9 T19091  SCREW 9/64-40 L=4.6 2 41 T19411 SCREW 9/64-40 L=6 2
10 T19100  WASHER 4. 5X8X0. 5 2 42 719420  HOOK OIL SHIELD HINGE 1
11 T19110  TAPE RETAINER 1 43 719430  HINGE PIN 1
12 719120  TAPE RETAINER SPRING 1 44 719441 SCREW 11/64-40 1=5 2
13 T19131  SCREW 3/32-56 L=1.9 2 45 719451  SCREW 11/64-40 L=T 4
14 T19140  SPACER FOR TAPE RETAINER 1 46 719460  WASHER 4. 8X8. 4X0.8 4
15 T19150  SCREW 3/32-56 1=3.5 2 47 719470 COVE MOUNTING BRACKET B 1
16 T19160  SAFATY PLATE ASM. 1 48 719480  WASHER 5X10.5X1 2
17 T19170  SAFATY PLATE 1 49 719491 WOOD SCREW D=4.5 L=20 2
18 TI9181  SCREW 11/64-40 =7 2 50 719500  NUT 11/64-40 4
19 T19190  SAFETY PLATE INSTALLING PLATE 1 51 T19510  SPEED TRANSMITTER COVER 1
20 T19200  STOPPER PIN 1 52 719520  COVER MOUNTING BRACKET C 1
21 T19211  HINGE SCREW D=6 H=4 1
22 719220  DISK SPRING 1
23 719230  WASHER 6. 5X13N0. 8 1
24 T19240  SAFETY PLATE ADJUSTING BASE 1
25 719251 SCREW 11/64-40 1L=10.5 1
26 719260  MEASURING GAUGE, CROSSWISE 1
27 719271 SCREW 11/64-40 L=6 2
28 719280  WASHER 5X10. 5X1 2
29 719290  DISTANCE MEASURING GAUGE 1
30 719300  SCREW 11/64-40 L=7.8 2
31 T19310  WASHER 5X10.5X1 2
32 719320  KNIFE 1
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19 SPECLIAL ORDER PARTS

(1) TAPE REEL COMPONETS (2) NEEDLE SAFETY PLATE COMPONENTS (3)  BUTTON-HOLING MEASURING GAUGES

] 2

(4) KNIFE FOR SPECIAL (5) HOOK OIL SHIELD COMPONENTS (6) COVER COMPONENTS
5 46

JHEF. N0, PART. MO, DESCRIPTION guy| REF.NO. PART. N0, DESCRIPTION Quy| [REF.ND. PART. N0, DESCRIPTION Gty
1 703010 HOOK DRIVING SHAFT 1 33 T03330  ADJUSTING GUIDE 1
2 T03020  BOBBIN CASE ASM. 1 34 T03340  GASKET 1
3 703030  BOBBIN 1 35 703350 NUT M8 1
4 703040  HOOK C ASM. 1 36 703360 TENSION PULLEY 1
5 T03050 HOOK SLEEVE ASM. 1 7 T03370  BALL BEARING 1
6 703061  SCREW 1/47-40 1=6 4 a8 T03380 RETAINING RING 1
7 703071  SCREW 1 39 703391  SCREW 3/16"-32 L=6.5 1
8 TO3080  NUT 9/647-40 1 10 703400 ADJUSTING BASE 1
9 703090 OIL WICK 1 41 T03411 SCREW M4 L=18 1
10 TO3100  BUSHING ASM. 1 42 T03421  SCREW M4 L=14 1
11 703110  OIL WICK 1 43 703431  SCREW 11/64"-40 L=10 2
12 703120 OIL WICK 1 44 703440 NUT M4 2
13 703131  HOOK OIL ADJUSTING SCREW 1
14 703140 NUT M& 1
15 703150 ROLLER 1
16 T03160  ROLLER 1
17 703170 BUSHING 1
18 TO3181  SCREW M6 L=8 2
19 703190 OIL WICK 2
20 703201  SCREW M5 1=5 2
21 T03210  PINION 1
22 T03220 BELT SPROCKET 1
23 T03231  SCREW M6 1=6 4
24 T03240  ADAPTER 1
25 703250 BALL BEARING 1
26 703260 COLLAR 1
27 703271  SCREW M6 L=8 1
28 TO3280 BOBBIN CASE POSITIONNG PLATE 1
29 703291  SCREW 11/64"-40 1L=5 2
30 T03300  OIL SUPPLY FELT HOLDER 1
k]| 703311  SCREW M6 1=T 1
32 703320 THESION PULLEY LINK 1




4

PRESSER BAR, WORK CLAMP CARRIER COMPONENTS

ﬁ

51

7-8

[REF. KO, PART. MO, DESCRIFTION Quy REF. N0, PART. NO. DESCRIPTION Quy REF. Ni.  PART. NO. DESCRIPTION Quy
1 718010  WORK CLAMP CHECK HOLDER ASM. 1 33 TI18330  SPUR GEAR 252 1
2 TIR020  KNIFE 1 1 34 718340  LENGTH REGULATING ARM ASM. 1
3 TI8030 LENGTH REGULATING SHAFT GUIDE 1 35 T18350 LENGTH REGULATING SHAFT GUIDE 1
4 TI8041  SPUR GEAR (100) 1 36 718360  WORK CLAMP ARM BRACKET GUIDE 1
5 TIB051  SPUR GEAR (190) 1 37 718370 WORK CLAMP CARRIER 1
6 TIS060  WORK CLAMP CHECK, 2 1 38 718380  WORK CLAMP ARM SLIDE ROD 1
T TIB070  WORK CLAMP CHECK (2A) 1 39 718390 WORK CLAMP ARM BEARING BRACKET 1
8  TISOB0  WORK CLAMP CARRIER 1 40 718401  HINGE SCREW D=7.94 H=2 1
9 718090  WORK CLAMP CHECK HOLDER ASM. 1
100 718100  KNIFE 1-1/4" 1
11 718111  LENGTH REGULATING SHAFT GUIDE 1
12 718120  SPUR GEAR (88) 1
13 TIB130  SPUR GEAR (212) 1
14 718140  WORK CLAMP CHECK, 3 1
15 T18151  WORK CLAMP CHECK (3A) 1
16 TI8I61  WORK CLAMP CARRIER (A) 1
17 718170  WORK CLAMP BRACKET 1
18 TI8181  WORK CLAMP ARM (4) 1
19 TI8190  WORK CLAMP CHECK HOLDER ASM. 1
20 718200  WORK CLAMP CHECK 1
21 718210 THROAT PLATE 1
22 TI8221  SCREW 9/64-40 L=4.8 2
23 718230  THROAT PLATE BASE ASM. 1
24 718241  SCREW 9/64-40 1=3.2 1
25 718250  WORK CLAMP ARM BRACKET ASM. 1
26 TI8261  SCREW 15/64-28 L=14 1
27 T18270  WORK CLAMP CARRIER PITMAN 1
28 718281  HINGE SCREW D=8.73 H=4 1
29 718291  FEED ADJUSTING SHAFT 1
30 TIB301  KNIFE 1-1/2" 1
31 TI8310  KNIFE 1-3/8" 1
32 718320  SPUR GEAR (74) 1




18 EXCLUSIVE PARTS FOR CBH-782N, CBH-783N, CBH-T84N

[ 35-36

(n

CBH-782N

(2) CBH-783N
9

3

CBH-T84N

[REF. KO, PART. MO, DESCRIFTION Quy REF. N0, PART. NO. DESCRIPTION Quy REF. Ni. ~ PART. NO. DESCRIPTION Quy
1 704010  PRESSER SORING 1 33 704331 SCREW 11,/64"-40 L=12 2
2 704020  PRESSER SPRING REGULATOR 1 a4 704340  CARRTER BRACKET PITMAN 1
3 704030 PRESSER SPRING 1 35 704351  HINGE SCREW 1
1 704040 GUIDE BRACKET 1 36 704361  HINGE SCREW 1
5 704051 SCREW M4 1=10 2 37 704370  LENGTH REGULATING SHAFT GUIDE 1
6 704060  PRESSER BAR OISUTUIB BRACKET 1 38 704380  NUT 3
7 704071 SCREW M6 1=6 3 39 704390  LENGTH REGULATING SCALE 1
8 704080 COLLAR 1 40 704400  POSTTIONING PIN 1
9 704090  SLIDE ROLLER 1 41 704410  SHAFT 1
10 704100  CONNECTING PIN 1 42 704420  BELL CRANK 1
11 704110 BRACKET 1 43 704431  SCREW M6 L=15 1
12 704121 SCREW 1 44 704441  BELL CRANK ROLLER STUD 1
13 704131 SCREW 11/64"-40 L=6 2 45 704450  ROLLER 1
14 704140 GUIDE BRACKET 1 46 704460  WORK CLAMP BRACKET 1
15 704151 SCREW 9/64"-40 L=10 2 47 704470 BEARING ARM 1
16 704160  NEEDLETHREAD TRIMMER GUIDE 1 48 704480  CONNECTING PIN 1
17 704170 NEEDLETHREAD TRIMMER GUIDE 1 19 704491  SCREW 9/64°-40 1=6.5 1
18 704181  SCREW 11/64"-40 L=8 2 50 704501  SCREW MG 1
19 704190 WORK CLAMP CHECK HOLDER 1 51 704510  SAFE DEFEND GUIDE 1
20 704200  WORK CLAMP CHECK HOLDER SPRING 1
21 704211 HINGE SCREW 1
22 704221 SCREW 3/32"-48 |=3 2
23 704230  WORK CLAMP CHECK SPRING 2
24 704241 CLAMP CHECK SPRING SET PIN 2
25 704250  WORK CLAMP CHECK 1
26 T04260 SCREW 1
27 704271 SCREW 11/64"-40 L=8 2
28 704280  BRACKET COVER 1
29 704290  WORK CLAMP ARM SLIDE ROD 1
30 704300  WORK CLAMP ARM BRACKET ASM 1
31 704311 SCREW M6 L=15 1
32 704320  CLAMP CARRIER BRACKET GUIDE 1




5

NEEDLE BAR FRAME COMPONENTS

23

25 26 24 27

28

29

9-10

10 :] 7 643 38 0 39 4] 35 36 37
REF.NO.  PART. NO. DESCRIPTION Quy| [REF.ND.  PART.NO. DESCRIPTION Quy| [REF.NO.  PART. NO. DESCRIPTION Qty
1 TITOIT  MOUNTING BOLT 4
2 TIT020  SPACER 4
3 TI7030  MOTOR BASR PLATE 1
4 T17040  WASHER 8. 5X18X1. 6 4
5  TIT050  NUT 5/16-18 8
6  TITO60  MOTOR PULLEY 1
7 TIT071  SCREW 15/64-28 1=T 2
8  TITOB0  V-BELT, 42(43, 44) INCH 1
9 TIT090  BELT 1
10 717100  THREAD STAND ASM. 1
11 717110 SPOOL RETAINER 2
12 TI7T120  SPOOL PIN 2
13 TIT130  SPOOL REST CUSHION 2
14 Ti7T140  SPOOL REST 2
15  TIT151  SCREW M6 L=16 2
16  TITI60  THREAD GUIDE ARM JOINT 2
17 717170  SPOOL REST ROD RUBBER CAP 1
18  TI17180  SPOOL REST ARM 2
19 TIT190  SPOOL REST ROD, UPPER 1
20 TIT200  SPOOL REST ROD JOINT 1
21 TIT211  SCREW M5 L=14 2
22 T17220  NUT M5 2
23 T17230  SPOOL REST ROD, LOWER 1
24 717240  THREAD GUIDE 2
25 717250  SPRING WASHER 2
26 T17260  NUT M5 2
27 TIT270  NUT M16X1.5 1
28  TI17280  WASHER 17X30XZ.6 2
29  TI7290  CORD STAPLE 3




17 MOTOR PULLEY AND THREAD STAND COMPONTS

[ 33-34

[REF. KO, PART. MO, DESCRIFTION Quy REF. N0, PART. NO. DESCRIPTION Quy REF. Ni. ~ PART. NO. DESCRIPTION Quy
1 705010 SHAFT 1 33 705330  OIL WICK HOLDER 1
2 705020 FRAME ROCK SHAFT BUSHING FRONT 1 a4 T05341 SCREW M5 L=6 1
3 705031  SCREW MG L=8 5 35 705350  CAM 1
4 705040  RUBBER PLUG 1 36 705360  NEEDLE DRIVING 1
5 705050  FRAME ROCK SHAFT CRANK 1 37 708371  SCREW 11/64"-40 L=8 3
6 705061  SCREW MG L=5 4 38 705380  THRYST COLLAR 2
7 705070 NUT 1 39 705391  SCREW M6 1L=8 2
8 705081  STUD 1 40 T05400  SHAFT 1
9 705092  RUBBER PLUG 1 41 705410  OIL WICK 1
10 705100  BAR CONNECTION SLIDE BLOCK 1 42 705420 OIL WICK 1
11 705110  NEEDLE BAR FRAME 1 43 705431 SCREW 1
12 705120  NEEDLE BAR 1
13 705130  NEEDLE BAR CONNECTION 1
14 705141  SCREW 9/647-40 L=6.5 1
15 705152  RUBBER PLUG 1
16 705160  NEEDLE BAR BOBBIN THREAD GUIDE 1
1T 705171  SCREW 1/8"-44 L=5 1
I8 705180  NEEDLE DPx5 1
19 705190  POSTTION BRACKET 1
20 705200  HINGET STUP 1
21 705212  RUBBER PLUG 1
22 705220  FRAME ROCK SHAFT BUSHING REAR 1
23 705230  GASKET 1
24 705240  FRAME ROCK SHAFT CRANK FRONT 1
25 705251  SCREW M6 L=15 1
26 706260  NUT 1
27 705270  GASKET 1
28 705280  NEEDLE BAR PITMAN 1
29 705291  HINGE SCREW 1
30 705300  SHAFT 1
31 705310  ROCK SHAFT CONNECTION GUIDE 1
32 705321  SCREW M4 L=12 2




6 OVEREDGING WIDTH ADJUSTING COMPONENTS

43 42

1117 7 34

40 4133

35 32 36

[ 11-12

39
a8
a7
32
31
30
29
[REF. KO, PART. MO, DESCRIFTION Quy REF. N0, PART. NO. DESCRIPTION Quy REF. Ni.  PART. NO. DESCRIPTION Quy

1 716010  TENSION PULLEY ASM. 1 33 716330  HIGH-SPEED PULLEY 1

2 716020  TENSION PULLEY BRACKET 1 34 716340  SLEBVE 1

3 716030 NUT 1 35 716350  RETAINING RING 1

1 716040  TENSTON LEVER 1 36  TI16360  SPEED TRANSMITTER SHAFT 1

5 716050  ACTUATING LEVER SPRING 1 37 TI6370  SHIFTER BASE ASM. 1

& 716060  FIXING PAWL 1 38 TI6380  SHIFTER BASE 1

7 716071 HINGE SCREW 1 39 T16390  SHIFTER CAM SPRING 1

8 T16080 RATCHET 1 40 TI6400 NUT 2

9 716091  SCREW 11/64"-40 1=7 2 41 716411  SHIFTER TENSTON SPRING 1

10 716100 TENSION SPRING 1 42 716420  SHIFTER DRIVING ARM 1

11 716110  TENSION PULLEY LINK 1 43 716431 SHIFTER DRIVING ARM SCREW 3

12 716121 HINGE SCREW 1 44 716441  SHIFTER CAM ROLLER STUD 1

13 716130 BEARING 3 45  T16450  SHIFTER CAM ROLLER 1

14 716140 TENSION PULLEY 1 46 BI17T461  SCREW 1/8"44 L=6 1

15 716151 HINGE SCREW 1 AT TI6470  SHIFTER INSTALLING PLATE 1

16 716160  WASHER 9 48 T16481  HINGE SCREW 2

17 716171 SCREW M6 =16 4 49 716480  SHIFTER HOLDING ARM 1

18 TI6181  SCREW M6 1-=26 3 50 716500  SPEED TRANSMLTTER SHIFTER 1

19 716190  SPEED TRANSMITTER ASM. 1 51 TI6511  SCREW 1/4"-24 1=9.5 2

20 716200  SPEED TRANSMITTER BRACKET 1 52 718521 SHIFTER PIN 1

21 716211  SCREW M6 L=10 2 53 716530  WUT 1

22 T16220  GASKET 1 54  T16540  SHIFTER CAM INSTALLING BASE 1

23 716231  STOP SCREW 1 55 TI6551  SCREW 11/64"-40 1=9 2

24 716240 NUT 1 56  TI6560  SHIFTER CAM 1

25 716250  SHIFTER STOPPER BRACKET 1 57 716571 SHIFTER CAM SPRING 1

26 716260  WASHER 2| 58 716581  SCREW M6 1=18 2

27 716270  THRYST COLLAR 1 59 716590  SHIFTER TENSION SPRING 1

28 716280  ACCELERATING PULLEY 1

29 716291  SCREW M6 1=8 2

30 716300  LOW-SPEED PULLEY 1

31 716310 BEARING 2

32 716320  RETAINING RING 2




[ 31-32

16 SPEED TRANSMITTER COMPONENTS
22 2324 25 59 16 58 39 40 4741 42 44 48 46 43 49 4B 57 B4 56 55
JREF.NO.  PART. NO. DESCRIPTION Quy| [REF.NO. PART.NO. DESCRIPTION Quy| [REF.NO. PART.NO. DESCRIPTION Qty
1 T06011 SCREW M8 [=32.5 3 33 T06330  BEARING BRACKET !
2 706021  SCREW M8 L=20 1 34 706340 OIL WICK 1
3 TOG030 NUT 3 a5 706350  CONNECTING FORKED LINK !
4 T06040 NUT 1 36 TOG360  BEARING BRACKET 1
5 706050  REPOSITIONING LEVER 1 37 706370  OIL WICK 1
6 T06061  SCREW M5 L=12 2| | 38 706381  SCREW 9/64°~40 L=5 1
7 TOG0TO  GASKET 3 39 TO6390  SPRING 1
8 TOGOBD  TRIPPING ROD 1 40 706400  SUSPENSTON SCREW 2
9 T06090  ROLLER 1 41 T06410  SPRING 1
10 706101  SCREW 1 42 706420 SEAM WIDTH INDICATOR 1
11 TO6111  SCREW 3 43 706430  NUT 1
12 T06120 REGULATING LEVER CONNECTION 1
13 T06130  REGULATING HINGE PIN 1
14 T06141 HINGE SCREW 1
15 TO6150 BELL CRANK 1
16 TO6160  ARRED WIDTH INDICATOR 1
17 TOBLT1 SCREW 1/8"-44 1=3.5 6
18 706180  ROLLER 1
19 TO6191 HINGE SCREW 1
20 706201  SCREW M5 L=6 5
21 T06210  REGULATING LEVER 1
22 T06220  SPRING 1
23 TO6231 SCREW M6 L=18 2
24 T06240  REGULATING LEVER BRACKET 1
25 TO6250  REGULATING LEVER SHAFT 1
26 706260  OIL WICK 1
27 TO6270 BEARING BRECKET 1
28 TO6280  THROW REPOSITIONING SHAFT 1
29 T06291 SCREW M6 L=8 2
30 T06300  REPOSITIONING LEVER LINK 1
31 TOE310 BEARING BRACKET 2
32 TO6320 OIL WICK 3




T NEEDLE THREAD TRIMMER COMPONENTS

13

14 12

17 15

[ 13-14

[REF. NO.  PART. MO, DESCRIPTION Quy | [REF. N0, PART. N0, DESCRIPTION Quy | [REF.NO.  PART. NO. DESCRIPTION Qty
1 715010 OIL RESERVOIR 1 33 715332 MACHING BASEFELT PAD 4
2 715022 RUBBER CUSHION 4 34 715341 MACHINE BASE SCREW STUP 1
3 TI5031  SCREW 11/647-40 L=14 4 35 715350  WASHER 4
4 715041 GUIDE PIN 2 36 715360  NUT 1
5 715050  HINGE HOLDER 2 37 715370 OIL WICK HOLDER 1
6 T15060  PIN 2 38 715380  OIL WICK HOLDER 1
7 T15070  WASHER 1 39 715390  HOSE NOZZLE 1
8 T15081  SCREW M6 L=26 1 40 715400  OIL PUMP BRACKET 1
9 T15090  CONNECTION STUD 2 41 T15410  SCREW 1
10 T15101  SCREW 1 42 715420  SCREW M5 L=10 2
11 T15112  OIL DRAIN CAP GASKET 1 43 715430  SPRING 1
12 T15121  SCREW 11/64"-40 L=11 4 44 715440  SCREW M6 L=8 1
13 T15130  SHIFTER DRIVING PIN 1 45 715451 SCREW 9/64"-40 1=5 T
14 T15140  DRIVING PIN BASE 1 46 715460  OIL FELT 1
15 715151  SCREW 11/64"-40 L=23 3 47 715470 OIL SHIELD 1
16 715160  E-RING 6 1 48 715480  OIL SHIELD 1
17 TISI70  STARTING LINK SHAFT 1 49 715480  ADJUSTING HINGE SCREW 1
18 T15180  STARTING LINK 1 50 T15500  ADJUSTING SCREW 1
19 715191  SCREW M& [=5 2 51 715510 OIL RECEIVER 1
20 T15201  SCREW M8 [=20 1 52 715521 SCREW 11/647-40 1=5 4
21 715210 NUT 1 53 715530 OIL SHIELD 2
22 715220  NUT 1 54 715540 OIL TUBE 1
23 715231  SCREW 1
24 T15240  GASKET 1
25 715250  STARTING LEVER 1
26 T15261  SCREW M6 L=12 1
27 T15270  STARTING LEVER PRESSURE SPRING 1
28 715282  RUVVER BUSHING 2
29 715290  BELT GUARD 1
30 T15301  SCREW M4 [=10 2
31 T15310  BELT GUARD SET SCREW 1
32 715320  WASHER 1




15 LUBRICATION MECHAISM COMPONENTS

30
12
31
13
32
3
9 29
Q
7
6 &8
74
M
35
ﬁ 1 IT 19 18 27 25 26 22 24
REF. NO.  PART. NO. DESCRIPTION Quy| [REF.NO.  PART.NO. DESCRIFTION Quy| [REF.NO.  PART.NO. DESCRIPTION Qy
1 707010  NEEDLE THREAD TRIMMER ASM. 1 33 707331 SCREW 9/64"-40 1.=6 1
2 707021 SCREW 11/647-40 L=6 2 34 707341 HINGE SCREW 1
3 TOTO30 SHAFT GUIDE 1 35 TOT350 SPRING 1
4 707041  SCREW M6 L=10 1 36 707361 HINGE SCREW 1
5 707050  LIMTING PLATE 1 37 707370 THREAD TRIMMING SHAFT SEGMENT 1
6 TOT061  SCREW 11/64"-40 1=7 2 38 707380  NUT 1
7 TOT070  THREAD TRIMMER HOLDER 1 39 707391 SCREW 11/64"-40 1=8 2
8 T0T081 SCREW M6 L=6 4 40 707400  GASKET 2
9 TOT090  THREAD TRIMMER HOLDER 1 41 707410 STUP 1
10 707101 HINGE SCREW 1 42 707420  ROLLER 1
11 TOTI10  DRIVING CAM SPRING 1 43 707430  NUT 2
12 T07120  DRIVING CAM INSTALLING PLATE 1 44 707442  RUBBER PLUG 2
13 707131 HINGE SCREW 1
14 707141 HINGE SCREW 1
15 TOT150  DRIVING CAM 1
16 707161 SCREW 9/647-40 L=6.5 2
17 T0T170 SPRING PIN 1
18 TOT180 LATCH PRESSER ARM 1
19 707191 SCREW 9/647-40 L=8 2
20 707200  SPACER 2
21 T07210  LOCKING BRACKET LATCH 1
22 707221 SCREW 11/64"-40 1=8 2
23 707230  BRACKET 2
24 707241 SCREW M5 L=12 4
25 707250  UNIVERSAL JOINT 1
26 T07260  SPRING 1
27 TOT270  SHAFT 1
28 TO7T280  NEEDLE THREAD TRIMMER 1
29 707291  SCREW Ma L=5 1
30 707301 SCREW M5 1
31 707311 HINGE SCREW 1
32 707320 CAM ROLL 1




8

BOBBIN THREAD TRIMMER COMPONENTS

[ 15-16

REF. N0, PART.NO. DESCRIPTION Quy| [REF.NO.  PART.NO. DESCRIPTION Quy | [REF.NO.  PART.NO. DESCRIPTION Qty
1 714010  TENSION RELEASE LINK 1 33 714330  TENSION CONTROLLER ASM. 1
2 714021 HINGE SCREW 1 M 714340  TENSION NUT 1
3 714030 TENSION RELEASE LEVER 1 35 714350 TENSION DISC STOPPER 1
4 714041  SCREW MG [=6 3 36 714360  TENSION SPRING 1
5 714051  HINGE SCREW 2 37 714370  TENSION DISC PRESSER TUBE 1
6 714060  BLOCKING LINK 1 38 714380  TENSION DISC 2
7 T14070  BLOCKING ARM SPRING 1 39 714390  TENSION POST 1
8 714081 HINGE SCREW 1 40 714400 NUT 1
9 714080  BLOCKING ARM 1 41 714410  TENSION RELEASF PIN 1
10 714100  WASHER 1 42 714421  SCREW 15/647-28 L=10 1
1L 714110 NUT 1 43 714430  THREAD GUIDE PLATE 1
12 714120  TENSION RELEASE LEVER CRANK 1 44 714440  TENSION RELEASE ARM 1
13 714130 THRUST COLLAR 1 45  T14451  SCREW M5 L=10 1
14 714140  TENSION RELEASE LEVER CRANK 1 46 714460  SPRING 1
15 714151  HINGE SCREW 1 47 714470  THRUST COLLAR 1
16 714160 TENSION RELEASE ROD 1 48 714481 SCREW 9/64"-40 1=3.5 2
17 714170 NUT 1 49 714490  TENSION RELEASE ROD 1
18 714180  TENSION RELEASE LEVER SHAFT 1 50 714500  SPRING PIN 1
19 714190  THREAD PULLING WIRE 1 51 714510  POSITION BRACKET 1
20 T14201  SCREW 11/64"-40 L=6 1 52 T14521  SCREW M4 L=14 2
21 714211 SCREW M5 L=18 1 53 714531  SCREW 11/647-40 L=10 1
22 714220  TENSION CONTROILER ASM. 1 54 714540  THREAD EYELET 1
23 714230  TENSION NUT 1 55  T14550  TENSION THREAD GUIDE 1
24 714240  THREAD PULLONG WIRE 1 56  T14560  TAKE UP THREAD GUIDE 1
25 714250  TENSION SPRING 1 57 714570  NUT 2
26 714260  TENSION DISC PRESSER TUBE 1 58  T14580  NEEDLE BAR THREAD GUIDE 1
27 714270 TENSION DISC 2 59 714591  SCREW 11/64"-40 L=8 1
28 714280  TENSION POST 1 60 714600 FRAME THREAD GUIDE 1
29 714290  THREAD TAKE-UP SPRING 1 61 714611 SCREW 9/647-40 1=6 1
30 714300  TENSION POST SOCKET 1
3l 714311 SCREW 1
32 714320 TENSION RELEASE PIN 1




14 THREAD TESION COMPONENTS
9))@\:@60 61 32 31 30 29 28 21 26 25 24 25“/
[REF. KO, PART. MO, DESCRIFTION Quy REF. N0, PART. NO. DESCRIPTION Quy REF. Ni. ~ PART. NO. DESCRIPTION Quy
1 TOBOIL  SCREW 9/647-40 L=6 2 33 708330  PRESSER PLATE 1
2 708020  NEEDLE PLATE 1 34 708341 SCREW 11/64-40 L=T.8 1
3 708031  SCREW 9/64°-40 L=6 4 35 708350  BOBBIN PICKER PRESSER PLATE 1
4 708040  THROAT PLATE BASE 1 36 708361  HINGE SCREW 1
5 708050 BOBBIN THREAD TRIMMER 1 a7 708370 BOBBIN PICKER BRACKET 1
6 T08061 HINGE SCREW 1 38 708381 SCREW 9/64-40 L=6 1
7 TOBOT0  COUNTER KNIFE 1 39 708391  BOBBIN PICKER BRACKET SHAFT 1
8 TOBOB1  SCREW 1/8"-44 L=3.5 2 40 708400  BOBBIN WINDER TRIP LATCH 1
9 708090  BOBBIN THREAD TRIMMER LEVER 1 41 708410  SAFETY STOPPER 1
10 708100  BOBBIN THREAD PULLER 1 42 708421  SCREW 11/64-40 1=6 2
11 TOBIIL  SCREW 9/647-40 L=4 2 43 708430  SPRING 1
12 708120  BOBBIN THREAD TRIMMER LINK 1 44 708440  PRESSER PLATE MOUNTING BASE 1
13 708131  HINGE SCREW 1 45 TOB450  NUT 3/16-28 1
14 708140  WASHER 1 46 T0B461  PRESSER PLATE ADHUSTING SCREW 1
15 TO8151  SCREW 11/647-40 L=4.5 1
16 708160  BOBBIN THREAD GUIDE 1
17 T08171  SCREW 9/64"-40 1=6 2
18 708180  DRIVING LEVER 1
19 708191  HINGE SCREW 1
20 708201  HINGE SCREW 1
21 TO8210  DRIVING ARM 1
22 708220  HINGE STUD 1
23 708231  SCREW M6 L=8 1
24 708241  HINGE SCREW 1
25 708250  CONNECTING LINK 1
26 TOB261  STOP SCREW 1
27 708270 NUT 1
28 T08281  SCREW 11/64"-40 L=5 1
29 708291  BALL SCREW 1
30 TO8300  NUT 1
31 708310  OIL WICK 1
32 708320 HOOK THREAD PRESSER STOPPER 1




9 KNIFE BAR COMPONENTS

43 44 45 40

73 26

65 66

REF. N0, PART.NO. DESCRIPTION Quy| [REF.NO.  PART.NO. DESCRIPTION Quy | [REF.NO. PART.NO. DESCRIPTION Qty
1 TI3010  PRESSER BAR LIFTING ROD LONG 1 33 T1E330  BOBBIN WINDER SHAFT 1
2 713021  HINGE SCREW 2 34 713340 COLLAR 1
3 713031 HINGE SCREW 2 35 713351 HINGE SCREW 1
4 T13040  LEVER FRONT 1 36 713360  BOBBIN WINDER SHAFT BUSHING 1
5 713050  LINK 1 37 713371 SCREW 11/647-40 L=5 2
6 713060  SPLIT PIN 2 38 713380  BOBBIN WINDER DRIVING PULLEY 1
7 713070 LEVER REAR 1 39 713390  WASHER 1
8 T13080 PRESSER BAR LIFTING ROD 1 40 713400 BOBBIN WINDER TRIP LATCH 1
9 T13080  TRIPPONG LEVER HINGE PIN 1 41 713411 ADJUSTING SCREW 1
10 713101  SCREW M5 1=8 1 42 713420  ADJUSTING NUT 1
11 713111 LIFTING LEVER STOPPER 1 43 713431  HINGE SCREW 1
12 713120 PRESSER BAR LIFTING LEVER 1 44 713440 SPRING BRACKET 1
13 713131  SUSPENSION SCREW 1 45 713451  SCREW 9/64"-40 1=4 2
14 713140  PRESSER FOOT LIFTING SPRING 1 46 713461 SCREW 11/64"—40 L=10 2
15 T13151  SUSPENSION SCREW 1 47 713470  WASHER 2
16 713160  NUT 1
17 TI3170  BOBBIN WINDER TENSION NUT 1
18 713180  BOBBIN WINDER TENSION SPRING 1
19 713190  BOBBIN WINDER TENSION DISC 2
20 713200  BOBBIN WINDER TENSION POST 1
21 713210  NUT 1
22 713220  BOBBIN WINDER TENSION BTACKET 1
23 713231 SCREW 11/64"-40 1L=8 2
24 T13240  WASHER 2
25 T13250  BOBBIN WINDER BRACKET 1
26 713260  NUT 1
2T 713270 NUT 1
28 713280  BOBBIN WINDER SPRING 1
29 713291  HINGE SCREW 1
30 713300  BOBBIN SER SPRING 1
3 T13311  SCREW 9/647-40 L=6.5 3
32 T13320 PULLEY SHAFT BASE 1




LIFTING LEVER &BOBBIN WINDER COMPONENTS

28

47

46 29 31

17

18

30 3

[ 25-26

11 ] 10 12 27 26 25 41 40 42 43 44 45
[REF. NO.  PART. MO, DESCRIPTION Quy | [REF. N0, PART. N0, DESCRIPTION Quy | [REF.NO.  PART. NO. DESCRIPTION Gty
1 700010  KNIFE BAR 1 33 709330  ENIFE STOPLEVER BRACKET 1 63 T09650  KNIFE BAR DRIVING CRANK 1
2 709020  KNIFE BAR BUSHUNG 1 34 709340  KNIFE STOP LEVER 1 66 TO9661  SCREW 15/64°-28 L=10.5 1
3 T09030 KNIFE BAR POSITION BRACKET 1 35 709351 SCREW M4 L=5 2 67 TO9ET0 OIL WICK HOLDER 1
4 708041  SCREW M5 L=3.5 3 36 709360  KNIFE STOP LEVER HINGE STUP 1 68 TOY681  SCREW 9/64-40 L=5 1
5 709051  SCREW Ma L=8 1 37 709370 BUSHING 1 69 708690  NUT 1
6 T09060 CONNECTING LINK PIN 1 a8 T09380 THREAD CHECK WIRE 1 T0 709702 RUBBER PLUG 1
7 709072 CUSHION 1 39 709391 SCREW 11/64"-40 L=6 1 ! 709710  OIL WICK 1
8 TO90R0 KNIFE BAR CONNECTING LINK 1 40 708400 DRIVING LEVER BELL CRANK 1 72 709720 OIL WICK 1
9 T09090  CONNECTING LINK PIN 1 41 709411 HINGE SCREW 2 73 708730 OIL WICK 1
10 T09100  KNIFE BAR GUIDE 1 42 709420  NUT 1
11 709111 SCREW M4 L=18 2 43 709431 SCREW 1
12 T09120  KNIFE BAR BUSHING 1 44 709441 PIN 1
13 709130  KNIFE HOLDER POSITION BRACKET 1 45 709450  NUT 1
14 T09140  WASHER 1 46 709460  HINGE STUD 1
15 709151  SCREW M6 L=16 1 47 709471 SCREW M6 L=8 1
16 T09161  SCREW M6 L=6 1 48 709480  TENSION SPRING 1
17 T09170  KNIFE HOLDER 1 49 709490  RATCHET PAWL 1
18 T09181 SCREW M6 L=10 2 50 709501 HINGE SCREW 1
19 709190  KNIFE 1 51 709510  RATCHET PAWL 1
20 T09200  WASHER 1 52 709520  SPRING 1
21 709211  SCREW 3/167-32 L=6.5 1 53 709530  SPRING 1
22 T09220  KNIFE BAR DRIVING LEVER 1 54 709541 SUSPENSTON SCREW 1
23 T09231  HINGE SCREW 2 55 7089550  DRIVING ROD 1
24 709240  KNIFE BAR DRIVING LEVER SHAFT 1 56 709561 SCREW 9/64"-40 L=8 2
25 709250  NUT 1 57 709570  FINGER 1
26 T09260  NUT 2 58 709580  POSITINING PIN 1
27 700271 HINGE SCREW 1 59 709590  SPRING PIN 1
28 TO9280  SPRING 1 60 709600  THRUST WASHER 1
29 709292  RUBBER PLUG 1 61 709610  DRIVING ROD POSITION BRACKET 1
30 709301 SCREW 1 62 709621 SCREW M4 L=14 2
31 709310  NUT 1 63 709630  KNIFE BAR DRIVING CRANK SHAFT 1
32 709321 SCREW 11/647-40 L=7 2 64 709641 SCREW M6 L=20 2




10

FEED CAM &TRIPPING SEGMENT COMPONENTS

36

35 37 2726 25 38

39

19-20

29 30 33 31 34 3l
JREF. KO PART. N0, DESCRIFTION Quy | [REF. N0, PART. N0, DESCRIPTION Quy| [REF.NO.  PART. NO. DESCRIPTION Qty
I 712010  HING STUP 1
2 712020  STARTING LINK 1
3 712030 SAFETY BASE 1
4 712040 STARTING LINK DRIVING ROD 1
5 712051  HINGE SCREW 1
6 712061  SCREW M6 L=8 2
7 712071 SCREW M4 L=8 1
8 712080  WASHER 1
9 712091  HINGE SCREW 2
10 712100  THRUST COLLAR 1
11 712111 SCREW 9/64"-40 1=3.5 2
12 712120 HAND STOP CRANK SHAFT 1
13 712130 CRANK SHAFT TENSION SPRING 1
14 712140  BALL 1
15 712150  CRANK SHAFT PRESSURE SPRING 1
16 712161 SCREW 11/64"-40 L=5 2
17 712170 HAND STOP ROD 1
18 712180  HAND STOP CRANK 1
19 712191  SCREW M6 L=6 2
20 712200  NUT 2
21 712211 HINGE SCREW 1
22 712220  ROLLER 1
23 712230  TRIPPING LEVER 1
24 712241  SCREW M6 L=12 2
25 712250  NUT 1
26 712260  OIL WICK 1
27 712270 TRIPPING LEVER HINGE PIN 1
28 712280  TRIPPING LEVER 1
29 712290  TRIPPING LEVER TENSION SPRING 1
30 712300  LATCH 1
31 712310 WASHER 1




12

TRIPPING LEVER COMPONENTS

[ 23-24

REF. NO.  PART. N0, DESCRIPTION Quy | [REF.NO.  PART.NO. DESCRIPTION Quy| [REF.NO.  PART. NO. DESCRIPTION Qy
1 710011 SCREW M6 L=22 3 33 T10330  STOPPER CAM 1
2 710020 GEAR POSITION BRACKET 1 34 710340  LOW SPEED CAM 1
3 T10030 HANELE CRANK SHAFT 1 35 710350 BAR TRIPPING SEGMENT 1
4 710040 HANDLE CRANK 1 36 TI0360  TENSION RELEASE TRIPPING 1
5 710050  HANDKE SGAFT 1 a7 T10370  KNIFE TRIPPING SEGMENT 1
6 710060  HANDKE SGAFT 1 38 710380  BAR TRIPPING SEGMENT 1
7 710071  SCREW M5 L=5 1 39 710390  TENSION RELEASE TRIPPING 1
8 T10081 SCREW M6 L=6 17
9 710092  OIL DRAIN CAP GASKET 1
10 710100 THRUST COLLAR 1
11 710110 HANDLE CRANK BEVEL GEAR RIGHT 1
12 710120 SPUR GEAR L
13 710130 SPUR GEAR BUSHING PIN 1
14 710140 SPUR GEAR BUSHING 2
15 710150  THRUST COLLAR 1
16 T10160 HANDLE CRANK BEVEL GEAR LEFT 1
17 710170 CLUTCH COLLAR 1
18 TIO180  FEED CAM DRIVING SHAFT 1
19 710190 FEED CAM DRIVING GEAR 1
200 710200  SPUR GEAR 1
21 710210 CLUTCH COLLAR 1
22 710220  CLUTCH SPRING 2
23 710230 FEED CAM DRIVING WORM WHEEL 1
24 710240 DRIVING WORM WHEEL SHAFT 1
25 710250  NUT 1
26 710260  THRUST WASHER 1
27 710270 FEED CAM SHAFT 1
28 710280  FEED CAM 1
29 710290  WASHER 1
30 710301  SCREW 3/8"-18 L=15 1
31 TI0311  SCREW 11/647-40 L=16 14
32 710320 WASHER 14




[ 21-22

11 STOP-MOTION COMPONENTS
[REF. NO.  PART. MO, DESCRIFTION Quy | [REF. N0, PART. N0, DESCRIPTION Quy | [REF.NO.  PART. NO. DESCRIPTION Uty

1 T11011  SUSPENSION SCREW 1
2 711020 TENSION SPRING 1
3 711030 BELT SHIFTER 1
4 711041  SCREW M6 L=10 2
5 711050 WASHER 2
6 711060 STOP MOTION LEVER 1
7 T11070  RETAINING RING 2
8 T11080  STOP LINK HINGE STUD 1
9 711091 STOP LINK CONNECTING SCREW 1
10 711100 STUP LINK 1
11 TI1111  STUP LINK ROD HINGE SCREW 1
12 711120 NUT 1
13 711131 STOP LINK ROD 1
14 711140 STOP LINK ROD HINGE STUD 1
15 T11150  STOP LINK ROD PRESSURE SPRING 1
16 711160  NUT 1
17 711170 NUT 1
18 711181  SCREW M6 L=30 1
19 711190 NUT 1
20 711200  STOP PIN 1
21 711210 LATCH 1
22 711220 WASHER 1
23 711231 SCREW M6 1=20 1
24 711240 STOP MOTION LEVER BRACKET 1
25 T11251  SCREW M6 L=12 1
26 711260  PIN 1
27 T11271 SCREW M10 L=26 2




